
MF877-00  Page 1 
Template Revision A 

HPE instructions for this template are available at MF877-01 

Product End-of-Life Disassembly Instructions 
Product Category: Networking Equipment 

Marketing Name / Model 
[List multiple models if applicable.] 
JL375A Aruba 8400 Base Cbl Mgr X462 Bndl 
JL376A Aruba 8400 1 MM 3 PS 2 FM 32/8 Bdl 

Purpose: The document is intended for use by end-of-life recyclers or treatment facilities. It provides the basic instructions 
for the disassembly of HPE products to remove components and materials requiring selective treatment, as defined by EU 
directive 2002/96/EC, Waste Electrical and Electronic Equipment (WEEE). 

1.0 Items Requiring Selective Treatment 
1.1 Items listed below are classified as requiring selective treatment. 
1.2 Enter the quantity of items contained within the product which require selective treatment in the right column, as 
applicable. 

Item Description Notes 
Quantity 
of items 
included 
in product 

Printed Circuit Boards (PCB) or Printed Circuit 
Assemblies (PCA) 

With a surface greater than 10 sq cm 27 

Batteries All types including standard alkaline and lithium 
coin or button style batteries     

0 

Mercury-containing components For example, mercury in lamps, display backlights, 
scanner lamps, switches, batteries     

Liquid Crystal Displays (LCD) with a surface 
greater than 100 sq cm 

Includes background illuminated displays with gas 
discharge lamps     

Cathode Ray Tubes (CRT) 
Capacitors / condensers (Containing PCB/PCT) 
Electrolytic Capacitors / Condensers measuring 
greater than 2.5 cm in diameter or height 
External electrical cables and cords 9 
Gas Discharge Lamps 
Plastics containing Brominated Flame Retardants 
weighing > 25 grams (not including PCBs or PCAs 
already listed as a separate item above) 
Components and parts containing toner and ink, 
including liquids, semi-liquids (gel/paste) and toner 

Include the cartridges, print heads, tubes, vent 
chambers, and service stations.     

Components and waste containing asbestos 
Components, parts and materials containing 
refractory ceramic fibers 

http://standards.int.hpe.com/elclass/AMF87701.htm


MF877-00                                                Page 2 
Template Revision A                        

HPE instructions for this template are available at MF877-01  

Item Description Notes 
Quantity 
of items 
included 
in product 

Components, parts and materials containing 
radioactive substances 

             

2.0 Tools Required 
List the type and size of the tools that would typically be used to disassemble the product to a point where components 
and materials requiring selective treatment can be removed. 

Tool Description Tool Size (if 
applicable) 

TORX Screw Drivers   T10 
Phillips Screw Driver  PH1 
L Key TORX Tamper Resistant (with hole) T20H x 62 (241155)   T20H    
TORX Screw Drivers   T20  
        
3.0 Product Disassembly Process 

3.1 List the basic steps that should typically be followed to remove components and materials requiring selective treatment:  

1.  See 3.2 for pictorial disassembly instruction. Please open the attachment and print out if needed. 
2.        
3.        
4.        
5.        
6.        
7.        
8.        

3.2 Optional Graphic.  If the disassembly process is complex, insert a graphic illustration below to identify the items 
contained in the product that require selective treatment (with descriptions and arrows identifying locations). 

 

http://standards.int.hpe.com/elclass/AMF87701.htm

	Product End-of-Life Disassembly Instructions




S/N Part Number Description Qty


1 5000-0049 COVER, CHASSIS TOP 1


2 5400-1268 SCREW-MACH M3X0.5 6MM-LG FLT-HD BLK-ZINC 16


LEFT SIDE


RIGHT SIDE


12


TOP SIDE


A. REMOVE THE SCREW, ITEM 2 X 16 FROM ITEM 1


B. OPEN UP THE CHASSIS COVER, ITEM 1 X 1 FROM THE CHASSIS







S/N Part Number Description Qty


1 JL375-60005 SHTMTL ASSY, FRONT CHASSIS 1


2 5060-0128 SHTMTL ASSY, MM BLANK 2


3 5060-0129 SHTMTL ASSY, LC BLANK 8


4 5000-0013 BULKHEAD BLANK, PSU 1


5 0957-2510 PWR-SPLY 2700W SINGE-OUT 54V POE+ 3


A. UNSCREW THE SCREWS OF ITEM 2 AND 3, HIGHLIGHTED IN RED CIRCLE


B. REMOVE THE ITEM 2, 3 AND 4 FROM THE CHASSIS


C. REMOVE THE PSU, ITEM 5 X 3 FROM THE CHASSIS 


SLOT 1 TO 4 SLOT 7 TO 10


33


PS SLOT 4


4


2


SLOT 5 & 6 


PS SLOT 1 PS SLOT 2


5


PS SLOT 3







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY, REAR CHASSIS 1


2 JL371-60001 BU, 8400 1 FAN TRAY AND 6 FANS BUNDLE 3


A. UNSCREW THE SCREW X 12 OF THE FAN BUNDLES, ITEM 3 


B. DISASSEMBLE ITEM 2 X 3 FROM ITEM 1


2


STEP A STEP B


USE THESE HANDLES FOR REMOVAL







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY, REAR CHASSIS 1


2 JL367-60001 BU, 8400X 7.2TBPS FAB MOD 2


A. DISASSEMBLE FABRIC MODULE, ITEM 2 X 2 FROM ITEM 1


2


NOTE : FOLLOW THE ILLUSTRATION PASTED ON THE REAR CHASSIS 
DURING DISASSEMBLY OF FABRIC MODULE







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY,REAR CHASSIS 1


2 5066-5632 ASSY, REAR DISPLAY CARD 1


3 5400-1272 SCREW-MACH M4X0.7 12MM-LG FL-HD TRX TR20 2


4 5066-5578 ASSY, RDC BULKHEAD 1


A. UNSCREW THE SCREW, ITEM 3 X 2 FROM ITEM 4


B. REMOVE ITEM 4 X 1 FROM ITEM 1


C. DISASSEMBLE ITEM 2 X 1 FROM ITEM 1


NOTE : RDC CARD IS ASSEMBLED WITH TPM CARD


4


3


STEP A & B


2


STEP C
RDC CARD


TPM CARD


NOTE : FOLLOW THE IMAGE TO 
TAKE OUT RDC CARD PROPERLY


NOTE : USE T20 SCREW DRIVER 
BIT TO LOOSEN THE SCREWS







S/N Part Number Description Qty


1 5000-0048 SUPPORT BRACKET, PBB 2


2 5080-0066 CABLE RETAINER,PCB EDGE 4


3 5080-0032 AC CABLE HARNESS 4


A. REMOVE THE CABLE RETAINER, ITEM 2 X 4


B. DISCONNECT THE AC CABLE HARNESS, ITEM 3 X 4 WITH ITEM 4


C. UNSCREW THE SCREW, ITEM 6 X 2 AND REMOVE ITEM 1 X 2 FROM ITEM 4


2 5


LOC 1 - 4


LOC 1 - 4


4 3


S/N Part Number Description Qty


4 5066-5538 PCA, POWER SUPPLY INTERFACE BOARD 1


5 5066-5026 PCA, POWER BRIDGING BOARD 1


6 0515-4914 SCREW-MACH M3X0.5 8MM-LG ROHS 2


LOC 1 LOC 2


64 1


STEP A STEP B STEP C







STEP C


S/N Part Number Description Qty


1 5066-5027 PCA, POWER SUPPLY INTERFACE BOARD 1


2 5066-5026 PCA, POWER BRIDGING BOARD 1


3 0515-4914 SCREW-MACH M3X0.5 8MM-LG ROHS 7


4 5066-5538 PCA, POWER DISTRIBUTION CARD (SIDI) 1


A. UNSCREW THE SCREW, ITEM 3 X 7 FROM THE PCA


B. DISASSEMBLE THE CONNECTOR ENGAINING INDICATED


C. DISMANTLE THE PCA, ITEM 1 AND ITEM 2


4


2


STEP A


STEP B


3
1







S/N Part Number Description Qty


1 5400-1270 SCREW-MACH M3X0.5 8MM-LG PAN-HD WASHER BK 18


A. REMOVE THE SCREW, ITEM 1 X 18 FROM THE CHASSIS


LEFT SIDE


1


RIGHT SIDE







FRONT SIDE


3


S/N Part Number Description Qty


1 JL375-60005 SHTMTL ASSY, FRONT CHASSIS 1


2 5066-5574 SHTMTL ASSY, REAR CHASSIS 1


3 0515-4914 SCREW-MACH M3X0.5 8MM-LG ROHS 10


A. REMOVE THE SCREW, ITEM 3 X 10 FROM THE CHASSIS


B. DISMANTLE THE FRONT AND THE REAR CHASSIS







S/N Part Number Description Qty


1 JL375-60005 SHTMTL ASSY, FRONT CHASSIS 1


2 5066-5633 ASSY, FRONT DISPLAY CARD 1


3 5400-1268 SCREW-MACH M3X0.5 6MM-LG FLT-HD BLK-ZINC 5


4 5080-0033 CABLE, FRONT DISPLAY 1


A. REMOVE THE SCREW, ITEM 3 X 5 FROM ITEM 2


B. DISCONNECT FRONT DISPLAY CARD, ITEM 2 X 1 WITH THE CABLE, ITEM 4 X 1


STEP A
3


2


4


2


STEP B







S/N Part Number Description Qty


1 JL375-60005 SHTMTL ASSY, FRONT CHASSIS 1


2 5060-0105 ASSY, MIDPLANE + HARDWARE (SCOTT) 1


3 0515-4914 SCREW-MACH M3X0.5 8MM-LG ROHS 16


4 5080-0033 CABLE, FRONT DISPLAY 1


A. UNPLUG THE CABLE, ITEM 4 X 1


B. REMOVE THE SCREW, ITEM 3 X 16 AND DISASSEMBLE THE PCA, ITEM 2 X 1


2 3


STEP A


STEP B


4







S/N Part Number Description Qty


1 JL375-60005 SHTMTL ASSY, FRONT CHASSIS 1


2 5080-0033 CABLE, FRONT DISPLAY 1


3 1400-1154 CABLE TIE .062-1.25-DIA .1-WD NYL ROHS 3


A. CUT AND REMOVE THE CABLE TIE, ITEM 3 X 3


B. PULL THE CABLE, ITEM 2 X 1 TO TAKE OUT FROM THE FRONT CHASSIS


3


2







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY,REAR CHASSIS 1


2 5060-0172 ASSY, POWER DISTRUBITION 1


3 0515-4914 SCREW-MACH M3X0.5 8MM-LG ROHS 5


4 5400-0178 SPACER-RND 4-MM-LG 3.4-MM-ID 6-MM-OD 2


A. REMOVE THE STANDOFF, ITEM 4 X 2 AND THE SCREW, ITEM 3 X 5


B. DISASSEMBLE THE PCA, ITEM 2 X 1


4


LOC 1 LOC 2


2







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY,REAR CHASSIS 1


2 1253-4908 TERMINAL-SOLDER LUG COPPER CONDUCTOR 1


3 2680-0278 SCREW-MACH 10-32 .5-IN-LG PAN-HD-TO ROHS 2


A. REMOVE THE SCREW, ITEM 3 X 2 AND ITEM 2 X 1


2


1


3







S/N Part Number Description Qty


1 2820-0006 NUT-HEX-DBL-CHAM 10-32-THD .125-IN-THK 4


2 2190-0410 WASHER-LK INTL T NO. 10 .195-IN-ID 8


3 5080-0032 AC CABLE HARNESS 4


A. REMOVE THE NUT, ITEM 1 X 1 FROM EACH LOCATION


B. REMOVE THE WASHER, ITEM 2 X 2 AND UNSTACK THE CABLE, ITEM 3 X 2 FROM EACH LOCATION


C. REPEAT STEP A – B FOR 4 LOCATIONS AS SHOWN


1


2


3


STEP A STEP B


LOC 1 LOC 4LOC 2 LOC 3







S/N Part Number Description Qty


1 5066-5574 SHTMTL ASSY, REAR CHASSIS 1


2 5080-0032 AC CABLE HARNESS 4


3 5080-0062 AC CORD RETAINER 4


4 0515-5103 SCREW-MACH M3 X 0.5 10MM-LG PAN-HD ROHS 8


A. REMOVE THE SCREW, ITEM 4 X 2 AND THE RETAINER, ITEM 3 X 1 FROM EACH LOCATION


B. DISASSEMBLY THE CABLE HARNESS, ITEM 2 X 1 FROM EACH LOCATION


C. REPEAT STEP A – B FOR 4 LOCATIONS AS SHOWN


4
3


STEP A STEP B


12


LOC 1 LOC 4LOC 2 LOC 3





		Slide Number 1

		Slide Number 2

		Slide Number 3

		Slide Number 4

		Slide Number 5

		Slide Number 6

		Slide Number 7

		Slide Number 8

		Slide Number 9

		Slide Number 10

		Slide Number 11

		Slide Number 12

		Slide Number 13

		Slide Number 14

		Slide Number 15

		Slide Number 16



